AGENDA
Regular Council Meeting

May 22, 2018
6:00 pm
Council Chambers, Town Hall
Pages

CALL TO ORDER

DECLARATIONS OF PECUNIARY INTEREST

AMENDMENTS AND APPROVAL OF AGENDA

RECOMMENDATION
THAT the May 22, 2018 regular Council agenda be accepted as presented.

PUBLIC INPUT PERIOD

(Information provided during the Public Input Period shall be directed by the
public to Council members and shall deal with matters specific to Agenda
business. A maximum of two (2) minutes per person is allotted for questions,
and the maximum time allotted for the Public Input Period as a whole is ten (10)
minutes)

DELEGATIONS, PRESENTATIONS, AND PUBLIC MEETINGS

5.1 Public Meeting for Zoning By-law Amendment Planning Application Z04-
[...]
maintaining a publicly accessible database to assist potential developers
seeking to construct affordable housing and tenants seeking affordable
housing vacancies.

Page 3 of 183



CORRESPONDENCE

71 Regional Municipality of Waterloo re: Two-Way All-Day GO rail service
and High Speed Rail to Waterloo Region

RECOMMENDATION

THAT the correspondence from the Regional Municipality of Waterloo
regarding Two-Way All-Day GO rail service and High Speed Rail to
Waterloo Region be received.

7.2  Pickleball Committee re: Support of Pickleball

RECOMMENDATION
THAT the correspondence from the Pickleball Committee regarding
Pickleball Support be received.

STAFF REPORTS

8.1 Building and Development Services

8.1.1 DEV 22-2018 May Monthly Report (Building and Development)

RECOMMENDATION
THAT DEV-22-2018 May Monthly Report (Building and
Development) be received for information.

8.1.2 DEV 23-2018 Zoning By-law Amendment (Z04-2017) 275
James Street South

RECOMMENDATION
THAT DEV 23-2018 Application for ZBA (Z04-2017) A. Paola
for 275 James Street South be received; and

THAT the comments received at the Public Meeting be
addressed in a report presented at a subsequent Council
meeting outlining staff recommendations on the disposition of
this Application, once Town staff is satisfied with the layout of
the proposed development (as part of the review of the related
Site Plan Application).

48

51

52

95

Page 4 of 183



8.2 Public Works

8.2.1 PW 30-2018 May Monthly Report (Public Works) 107

RECOMMENDATION
THAT PW 30-2018 May Monthly Report (Public Works) be
received for information.

8.2.2 PW 34-2018 Centrifuge Rebuild 112

RECOMMENDATION
THAT Report PW 34-2018 Centrifuge Rebuild be received; and

THAT the Sole Source procurement of maintenance rebuild
services be awarded to Alpha Laval in the amount of
$46,678.44; and

THAT By-Law 51-2018 authorizing the Mayor and the Clerk to
sign the associated agreement be approved.

8.2.3 PW 33-2018 Wastewater Treatment Plant Inspection Results 114

RECOMMENDATION
THAT PW 33-2018 Wastewater Treatment Plant Inspection
Results be received for information.

8.24 PW 31-2018 Grand Trunk Countryside Estates Phase 2 126
Assumption

RECOMMENDATION
THAT PW 31-2018 Grand Trunk Countryside Estates Phase 2
Assumption be received; and

THAT Council enact By-law 52-2018 to approve full acceptance
and assumption of the infrastructure constructed and installed
within Part 1 & Part 2 of Reference Plan 44R-4187, now
Registered Plan 44M-18, as required for the Grand Trunk
Countryside Estates Phase 2 Subdivision; and

THAT Council enact By-law 53-2018 to open Millson Crescent
and Guest Court for public use and establish as public
highways.

Page 5 of 183



8.3

8.4

8.2.5

PW 29-2018 Service Club Sign Applications

RECOMMENDATION
THAT PW 29-2018 Service Club Sign Applications be received;
and

THAT Council approve the McConnell Club’s application to
install a logo sign on each of the Service Club Sign structures.

Administration and Human Resources

8.3.1

CAO 17-2018 May Monthly Report (Administration and Human
Resources)

RECOMMENDATION
THAT CAO 17-2018 May Monthly Report (Administration and
Human Resources) be received for information.

Corporate Services

8.4.1

8.4.2

COR 14-2018 May Monthly Report (Corporate Services)

RECOMMENDATION
THAT COR 14-2018 May Monthly Report (Corporate Services)
be received for information.

COR 15-2018 5 James Street N (Via Station) Registration of
Designation Bylaw

RECOMMENDATION
THAT COR 15-2018 5 James Street N. (Via Station)
Registration of Designation Bylaw be received; and

THAT Council pass By-law 50-2018 being a by-law to amend
By-law 33 of 1987, a by-law designating 5 James Street North
to be of architectural, associative and historical value or interest,
as amended by By-law 39 of 2017 (Schedule A).

129

132

135

140

Page 6 of 183



0.

10.

8.5

8.6

8.7

Finance

8.5.1

FIN 11-2018 May Monthly Report (Finance)

RECOMMENDATION
THAT FIN 11-2018 May Monthly Report (Finance) be received
for information.

Fire and Emergency Services

8.6.1

FD 05-2018 May Monthly Report (Emergency Services)

RECOMMENDATION
THAT FD 05-2018 May Monthly Report (Emergency Services)
be received for information.

Community Services

8.7.1

8.7.2

DCS 11-2018 May Monthly Report (Community Services)

RECOMMENDATION
THAT DCS 11- 2018 May Monthly Report (Community
Services) be received for information.

DCS 09-2018 Pickleball Lines on the Tennis Courts

RECOMMENDATION
THAT DCS 09-2018 Pickleball Lines on Tennis Courts be
received; and

THAT Council approve Recreation and Leisure Master Plan
recommendation #48, and that staff be directed to create two
multi-purpose courts out of the Town’s existing tennis courts to
allow for pickleball play.

EMERGENT OR UNFINISHED BUSINESS

NOTICES OF MOTION

153

164

166

174

Page 7 of 183



11.

12.

13.

14.

BY-LAWS

RECOMMENDATION
THAT By-Laws 50-2018 to 53-2018 be read a first, second and third time; and
be finally passed and signed and sealed by the Mayor and the Clerk.

11.1 By-Law 50-2018 Amend by-law 39 of 2017 Heritage Designation 5
James Street South

11.2  By-Law 51-2018 Authorize an Agreement with Alpha Laval for
Centrifuge Maintenance Rebuild

11.3  By-Law 52-2018 Assumption of Infrastructure for Millson Crescent and
Guest Court

11.4  By-Law 53-2018 Open and Assume Guest Court and Millson Crescent
as a Public Highway

UPCOMING MEETINGS

May 23, 2018 - 10:00am, Ad-Hoc Committee Code of Conduct Review, Council
Chambers

May 23, 2018 - 3:00pm, Special Meeting of Council, Municipal Operations
Centre Boardroom

May 28, 2018 - 9:00am, Strategic Priorities Committee, Council Chambers
June 12, 2018 - 6:00pm, Regular Council, Council Chambers
June 19, 2018 - 9:00am, Strategic Priorities Committee, Council Chambers

June 26, 2018 - 6:00pm, Regular Council, Council Chambers

CLOSED SESSION

None.

CONFIRMATORY BY-LAW

RECOMMENDATION

THAT By-Law 54-2018, being a by-law to confirm the proceedings of May 22,
2018 regular Council meeting, be read a first, second and third time; and be
finally passed and signed and sealed by the Mayor and the Clerk.

179

180

181

182

183

Page 8 of 183



15. ADJOURNMENT

RECOMMENDATION
THAT this regular meeting of Council adjourn at p.m.

Page 9 of 183



Town of St. Marys Wastewater
Operations Report
2018

FIRST QUARTER

Submitted by:
Ontario Clean Water Agency
Date: January 1 - March 31, 2018




Facility Description

Facility Name: St. Marys Wastewater Treatment Plant & Collection System
Senior Operations Manager: Renee Hornick (519) 274-0997

Business Development Manager:  Jackie Muller (519) 643-8660

Facility Type: Municipal

Classification: Class 3 Wastewater Treatment & Collection System

Title Holder: The Corporation of the Town of St. Marys

Service Information

Area(s) Serviced: Separated Town of St. Marys
Population Serviced: 7,200

Capacity Information

Total Design Capacity: 5,560 (m3/day)

Total Annual Flow (2017 Data): 1,542,384 (m3/year)
Average Day Flow (2017 Data): 4,228.26 (m3/day)
Average Daily Capacity (2017 Data): 76%

Maximum Day Flow (2017 Data): 13,055 (m3/day)

Operational Description

Treatment Process

Raw sewage flows by gravity throughout the system to the wastewater treatment plant. Where
gravity flow is not possible due to elevation restrictions, raw sewage flows to one of the three pump
stations.

Inlet Works:

Sewage flows from the collection system and pump stations into the wet well through automatic bar
screens then through a grit tank and communitor, the grit is conveyed to a bin which is then sent to a
landfill. Sewage then flows by gravity to the anoxic tanks.

Anoxic Tanks:
Sewage is split between two circular tanks with submersible mixers.

Aeration Tanks:
Sewage enters an inlet chamber where flows are split to three distribution chambers which feed
three aeration basins operating in parallel.

Phosphorus Removal:
Aluminum sulphate is added to the channel of the outlet of the aeration tanks in order to reduce the
phosphorus.

Secondary Clarifiers:
Sewage is split in to four centre feed round clarifiers. Waste activated sludge collected here can be
transferred from the clarifiers to the aeration, anoxic tanks or waste activated equalization tanks.

Disinfection and Discharge:
Effluent passes through two ultraviolet banks containing a total of 112 lamps. A sodium
hypochlorite liquid feed system is provided for backup chlorination in the event of UV failure.

Final effluent is discharged via pipe to a concrete structure on the bank of the Thames River.

Town of St. Marys - Wastewater Operations Report 2018 j Page 2



Sludge Handling:

Waste activated sludge is transferred to one of the two sludge storage tanks on site. Currently one
of the storage tanks is out of service. Digester supernatant can be directed to the aeration or anoxic
tanks inlet.

The sludge is dosed with polymer and passes through a rotary drum thickener prior to transfer to the
sludge storage tank. The sludge storage is the holding tank for the centrifuge. The dewatered
sludge produced by the centrifuge is then run through the Lystek process. Sludge is mixed with
potassium hydroxide in a heated mixing tank and processed. Product from the mixing tank is
pumped to a sludge storage tank equipped with an odour control system. Sludge is then loaded to a
tanker from an overhead fill pipe.

COMPLIANCE AND EXCEEDANCES SUMMARY:
There have been no compliance or exceedances issues reported to date.

OCCUPATIONAL HEALTH & SAFETY:
There have been no health and safety issues reported to date.

GENERAL MAINTENANCE AND PLANT ACTIVITIES:
General maintenance includes monthly generator tests, greasing equipment and preventative
maintenance.

FIRST QUARTER

January
03: Unplugged thickened waste activated sludge line which was frozen

05: Thawed frozen alum line

17: Installed an emergency stop button on the generator to prevent vandalism
17: Annual inspections for fire extinguishers completed

18: Annual inspection of lifting devices completed

24; Repairs to the heater in the digester building

24: Ongoing painting of pipes in wet well

February
07: Installed emergency exit signs at doors in digester building as noted from an H&S inspection

14: Hauled Lystek out of storage tank

18: High level wet well due to heavy rain - monitored the system closely

18: Robinson Street Pump Station close to overflowing - pumped sewage out using Vac truck
18: Re-built unit heater for garage and re-installed

22: Re-installed baffle in aeration tank cell

23: Issues with Lystek mixer resolved by OCWA IT department

28: Cleaned out sludge tank to repair broken line

March
15: Connected discharge pipe flange in sludge loading tank
23: Replacement pump head on polymer pump for centrifuge

PREVENTATIVE MAINTENANCE WORK ORDERS GENERATED

JAN | FEB | MAR | APR | MAY | JUN | JUL | AUG | SEP | OCT | NOV | DEC | TOTAL

42 34 34 110

All work orders were completed on schedule.

Town of St. Marys - Wastewater Operations Report 2018 ' Page 3



ALARMS / CALL-INS:

FIRST QUARTER

JANUARY

06: Operator received two generator running alarms at the WPCP due to a turbo blower fault which

was related to the air intake freezing over due to extreme cold temperatures
10: Operator received a high level alarm at Robinson Street PS
21: Operator received a call for a broken gate lock at the WPCP

FEBRUARY

08: Operator received a power failure and a generator running alarm at the WPCP
23: Operator received a call for high water levels at Robinson Street PS and the WPCP

COMPLAINTS & CONCERNS.:

There have been no complaints or concerns reported to date.

REGULATORY INSPECTIONS:

The last MOECC Inspection occurred on December 7, 2017.

PERFORMANCE ASSESSMENT REPORT:

The average daily flow in 2018 for the January to March reporting period is 5,069.16 m3/day.

200,000

180,000

160,000

140,000

120,000

100,000

80,000

Raw Flow - Cubic Metres (m?)

60,000

40,000

20,000

0

Monthly Flows

JAN

FEB

MAR

APR

MAY

Jun

JuL

AUG

SEP

NOV

DEC

w2018

150,978

163,726

139,186

m 2017

178,439

134,668

161,225

154,225

181,256

114,943

108,223

93,056

90,649

94,749

123,157

107,794

Town of St. Marys - Wastewater Operations Report 2018



Effluent - Total Suspended Solids (mg/L)
ECA Daily Limit - 25

20.0

mg/L

10.0

5.0 -

e 7SS Daily Concentration - 2018 w755 Daily Concentration - 2017 = Effluent Objectives*

JAN FEB MAR APR MAY JUN JuL AUG SEP ocT

s Daily AVG Limit**

NOV DEC

Effluent - Total Suspended Solids (mg/L)
ECA Monthly Limit - 15

14.0

12.0

10.0

8.0 1

mg/L

6.0 -

4.0 4

2.0 A

nlliny

0.0

JAN FEB MAR

DEC

[ TSS Monthly AVG - 2018 [ TSS Monthly AVG - 2017 w Effluent Objectives™® s Monthly AVG Limit **

The monthly average suspended solids are in compliance for the first quarter.

Town of St. Marys - Wastewater Operations Report 2018



Effluent - Total Phosphorus (mg/L)
ECA Daily Limit - 1.0

12

10

0.8

0.4

JAN FEB MAR APR MAY JUN JuL AUG SEP ocT NOV

i TP Daily Concentration - 2018 W TP Daily Concentration - 2017 s Effluent Objectives® s Daily AVG Limit**

DEC

Effluent - Total Phosphorus (mg/L)
ECA Monthly Limit - 1.0

12

1.0

0.8

0'4 | | | |
APR MAY JuN JuL AUG SEP ocT NOV

JAN FEB MAR

e TP Monthly AVG - 2018 TP Monthly AVG - 2017 e Effluent Objectives* s Maonthly AVG Limit**

DEC

The monthly average for total phosphorus is in compliance for the first quarter.

Town of St. Marys - Wastewater Operations Report 2018



20.0

mg/L

10.0

5.0

0.0

Effluent - CBOD5 (mg/L)
ECA Daily Limit - 25

I CBODS Daily Concentration - 2018 mm CBODS Daily Concentration - 2017

Effluent Objectives*  sssmDaily AVG Limit **

JAN FEB MAR APR MAY JUN JuL AUG SEP ocT NOV DEC

200

5.0

0.0

Effluent - CBOD5 (mg/L)
ECA Monthly Limit - 15

mmm CBODS Monthly Data - 2018 N CBODS Monthly Data - 2017 = Effluent Objectives * s Monthly AVG Limit **

JAN FEB MAR APR MAY JUN JuL AUG SEP ocT NOV DEC

The monthly average cBODS5 is in compliance for the first quarter.

Town of St. Marys - Wastewater Operations Report 2018



Effluent - Total Ammonia Nitrogen (mg/L)
ECA Daily Limit - 8.0

9.0

8.0

7.0

6.0

5.0

mg/L

40

3.0

2.0

1.0

o,o-lk. i.--a'l =y g T Y T T ST T TR SR

JAN FEB MAR APR MAY JUN JuL AUG SEP ocT NOV

DEC

s TAN Daily Concentration - 2018 mmm TAN Daily Concentration - 2017 = Effluent Objectives* wTAN Daily AVG**

"
| S T B R oy BT Eor e ) E T TN (S0 T [ DS TN A TR YD VST [T [N SERE SN R N Cole D T T S S T SN TEN SN D CHw (RN R RN Do TR EE e e

Effluent - Total Ammonia Nitrogen (mg/L)
ECA Monthly Limit - 6.0
7.0
6.0
5.0
4.0
£
3.0
2.0
1.0
Q_Q_EL__E_,___ -. - - - - -— - - .:
JAN FEB MAR APR MAY JUN JuL AUG SEP ocT NOV DEC
m TAN Monthly AVG - 2018  TAN Monthly AVG - 2017 e Effluent Objectives® s Manthly AVG Limit**
The monthly average for total ammonia nitrogen is in compliance for the first quarter.
Page 17 0f183

Town of St. Marys - Wastewater Operations Report 2018



E. Coli

250.0

200.0

150.0 \‘

=

8

o
|

Organisms/100 mL
Monthly Geometric Mean

50.0

0.0 +— : - .I - L. -_'_.—_'_._,_._,_._,

JAN FEB MAR APR MAY JUN JuL AUG SEP ocT NOV DEC

£ Coli Monthly AVG - 2018 . E. Coli Monthly AVG - 2017 s Monthly AVG Limit = Effluent Objectives

The monthly geometric mean is in compliance for the first quarter.

APPENDIX A - PERFORMANCE ASSESSMENT REPORT:
See attached.

APPENDIX B - FLOW REPORT:
See attached.

Town of St. Marys - Wastewater Operations Report 2018



APPENDIX A
PERFORMANCE ASSESSMENT REPORT

Page 19 of 183



Ontario Clean Water Agency
Performance Assessment Report Wastewater/Lagoon

Report extracted 04/19/2018 09:02 From: 01/01/2018 to 31/03/2018
Facility: [5520] ST MARYS WASTEWATER TREATMENT FACILITY
Works: [110001275]

01/2018 02/2018 03/2018 <--Total--> <--Avg.--> <--Max.--> | [<--Criteria-->
Flows:
Raw Flow: Total - Raw Sewage (m3) 150978 163726 139186 453890
Raw Flow: Avg - Raw Sewage (m3/d) 4870.26 5847.36 4489.87 5069.16
Raw Flow: Max - Raw Sewage (m3/d) 11605 18095 6042 18095
Eff. Flow: Total - Final Effluent (m3) 162198 165898 170352 498448